
Page 32 69ERT Series - Service & Parts Manual

December 2020

69ERT Models - Electrical Manifold69ERT Models - Electrical Manifold
Section 6 - Schematics



Page 33 69ERT Series - Service & Parts Manual

December 2020Section 6 - Schematics

Identification Description Function.
C3 Check Valve Provides single directional flow for Load Sense Port
C4 Check Valve Provides single directional flow for Load Sense Port
E Shuttle Valve Provides single directional flow for Load Sense Port from Steer

C1 Check Valve Prevents backflow to Pump
C2 Check Valve Prevents flow loss from Accumulator
A Accumulator Provides reserve flow for Axle Circuit when pump is off

R1 Relief Valve Main System Pressure Relief
R2 Relief Valve Limits pressure to Lift Cylinder
R3 Relief Valve Limits pressure to Axle Circuit 
R4 Relief Valve Limits pressure to Steer Left
R5 Relief Valve Limits pressure to Steer Right 
D1 Flow Regulator Reduces flow to Axle Circuit
D2 Flow Regulator Reduces flow to Steer Circuit
S1 Solenoid Valve Provides flow to platform Lift Function
S2 Solenoid Valve Connects accumulator to Axle Circuit when energized 
S3 Solenoid Valve Controls Axle Oscillation left
S4 Solenoid Valve Controls Axle Oscillation right
S5 Solenoid Valve Provided flow to Axle Circuit when required
S6 Solenoid Valve Controls Steer direction



Page 34 69ERT Series - Service & Parts Manual

December 2020Section 6 - Schematics

D
C

D
C

P

J1

J2

+_

48V
C

harger

230V
AC

 Input

L
N

P
E

LiftD
ow

n
Lim

itSw
itch

K
ey

Sw
itch

LR
O

scillate
Lim

itS
w

itch
2

LR
S

tabilizerLim
itS

w
itch

R
R

O
scillate

Lim
itS

w
itch

2

G
N

D
C

A
N

-H
C

A
N

-L
A

ngle
S

ensor
A

ngle
S

ensorG
N

D
Pressure

S
ensor1

P
ressure

S
ensorG

N
D

P
ressure

S
ensor2

Y
A

xis

LiftE
nable

H
orn

A
larm

P
O

W
E

R
P

O
W

E
R

P
O

W
E

R
Traction

E
nable

X
A

xis
G

N
D

H
ourM

eter

Beacon
P

O
W

E
R

S
teerR

ightV
alve

S
teerLeft V

alve
Lift U

p
V

alve
O

scillate
Lim

itS
W

.
Forw

ard
R

everse
O

scillate
LeftValve

O
scillate

R
ightValve

LiftD
ow

n
V

alve
A

ccum
ulatorV

alve
A

ccum
ulator
S

teer

S
peed

C
ontrol

R
F

S
tabilizerV

alve
O

utriggerE
xtend

V
alve

O
utriggerR

etract V
alve

LF S
tabilizerV

alve
LR

S
tabilizerValve

R
R

S
tabilizerValve

O
scillate

floatValve
R

F
S

tabilizerLim
itS

W
.

R
R

S
tabilizerLim

itS
W

.
LeftO

scillate
Lim

itS
W

.
LF

S
tabilizerLim

itS
W

.
R

ightO
scillate

Lim
itS

W
.

P
ressure

S
w

itch
A

larm
C

ode

201A
BU

(20)
202A

G
N

/V
T(16)

203A
R

D
(16)

204A
R

D
(16)

205A
G

N
/VT(16)

206A
G

N
(20)

207A
G

N
(20)

208A
G

N
(20)

210A
G

N
/VT(16)

211A
G

N
/YE(16)

212A
G

N
/R

D
(16)

201B
G

N
(20)

202B
BK(20)

203B
W

H
(20)

204B
BK(20)

205B
G

N
(20)

206B
G

N
(20)

208B
W

H
/VT(16)

211B
G

N
/VT(16)

212B
R

D
(20)

201C
G

N
/VT(16)

202C
G

N
/VT(16)

203C
G

N
/VT(16)

204C
BN

/YE(16)

206C
W

H
(20)

207C
G

N
/VT(16)

209C
G

N
/VT(16)

211C
Y

E(20)
212C

G
N

/VT(16)

101A
B

N
/G

N
(18)

102A
B

N
/BU

(18)
103A

V
T/YE(18)

104A
B

U
/W

H
(18)

105A
R

D
/BU

(18)
106A

B
U

/R
D

(18)
107A

G
N

/YE(18)
108A

B
U

/G
N

(18)
109A

W
H

(20)
110A

B
U

/BN
(18)

111A
B

N
/W

H
(18)

112A
B

N
/G

Y(18)

103B
G

N
/VT(18)

105B
R

D
(20)

106B
G

N
/R

D
(18)

107B
G

N
/VT(18)

109B
R

D
(20)

110B
R

D
(20)

111B
R

D
(20)

112B
R

D
/W

H
(18)

101C
G

N
(20)

103C
G

N
(20)

104C
BU

(16)
105C

G
N

(20)
106C

BU
(20)

108C
W

H
(20)

109C
G

N
/W

H
(18)

202A
G

N
/V

T(16)

202A
G

N
/VT(16)

201A
W

H
(20)

202A
W

H
(20)

206A
W

H
(20)

207A
W

H
(20)

208A
W

H
(20)

201B
B

U
(20)

202B
B

K(20)
203B

W
H

(20)
204B

BK(20)
205B

G
N

(20)
206B

G
N

(20)

LiftU
p

Lim
itS

w
itch

LED

Function
Enable

LiftU
p

SW
.

LiftD
ow

n
SW

.D
C

-D
C

48VBattery

Pow
er

S
w

itch

R
F

S
tabilizerV

alve

O
utriggerE

xtend
V

alve

O
utriggerR

etractV
alve

LF
S

tabilizerV
alve

LR
S

tabilizerV
alve

R
R

S
tabilizerV

alve

O
scillate

floatV
alve

R
F

S
tabilizerLim

itS
W

.

R
R

 S
tabilizerLim

itS
W

.

LR
O

scillate
Lim

itS
W

.1

LF
S

tabilizerLim
itS

W
.

R
R

 O
scillate

Lim
itS

W
.1

P
ressure

S
w

itch

A
larm

C
ode

S
teerR

ightV
alve

S
teerLeftV

alve

LiftU
p

V
alve

O
scillate

Lim
itS

W
.

Forw
ard

R
everse

O
scillate

LeftV
alve

O
scillate

R
ight V

alve

A
ccum

ulatorV
alve

A
ccum

ulator

S
teer

E
m

ergency
Low

ering In
E

m
ergency

Low
ering

O
ut

Beacon

Beacon

H
orn

R
elay

Alarm
H

orn

G
round

EC
U

LR
O

scillate
Lim

itS
w

itch
2

LR
S

tabilizerLim
itS

w
itch

R
R

O
scillate

Lim
itS

w
itch

2 LiftD
ow

n
Lim

itS
w

itch

LiftU
p

Lim
itS

w
itch

LiftD
ow

n
Lim

itS
w

itch

Key
Sw

itch
G

round
P

latform
G

round

E-Stop
Sw

itch

P
ow

erR
elay

PWM Convertor Module

1A2A3A4A5A6A7A8A9A
10A
11A
12A
1B2B3B4B5B6B7B8B9B
10B
11B
12B
1C2C3C4C5C6C7C8C9C
10C
11C
12C

1A2A3A4A5A6A7A8A9A
10A
11A
12A
1B2B3B4B5B6B7B8B9B
10B
11B
12B
1C2C3C4C5C6C7C8C9C
10C
11C
12C

R
D

(20)
R

D
(20)

R
D

(20)
R

D
(20)

R
D

(20)

101A
BN

/G
N

(18)

102A
BN

/BU
(18)

103A
VT/YE(18)

104A
BU

/W
H

(18)

105A
R

D
/BU

(18)

106A
BU

/R
D

(18)
107A

G
N

/Y
E(18)

108A
BU

/G
N

(18)

110A
BU

/BN
(18)

109A
W

H
(18)

105B
W

H
(18)

106B
G

N
/R

D
(18)

107B
G

N
/VT(18)

109B
W

H
(18)

110B
W

H
(18)

111B
W

H
(18)

112B
R

D
/W

H
(18)

101C
W

H
(20)

103C
W

H
(20)

104C
W

H
(20)

105C
W

H
(20)

106C
W

H
(20)

H
L2

H
L1

G
N

D
9

G
N

(20)
G

N
D

5
B

K(16)G
N

D
4

BK(14)

G
N

D
1

B
K(20)

H
A1

KA3
H

A3

001B
R

D
(14)

211B1
YE(20)

206C
W

H
(20)

G
N

D
8

BU
(20)

SQ
7

SQ
8

SQ
9

SQ
11

SQ
6

SQ
10

24V+14
Y

E(20)
24V+7

YE(20)
24V+12 YE(20)

24V+10
W

H
(20)

24V+9
R

D
(20)

003
R

D
/B

U
(16)

020
R

D
/BU

(16)

G
N

D
BK(18)

G
N

D
BK(18)

G
N

D
BK(18)

G
N

D
BK(18)

G
N

D
BK(18)

G
N

D
11

BK(20)

G
N

D
BK(18)

G
N

D
11

BK(20)

G
N

D
4

BK(14)

G
N

D
13

B
K(18)

G
N

D
BK(18)

G
N

D
BK(18)

G
N

D
12

BK(18)

G
N

D
14

BK(18)

G
N

D
15

BK(18)

G
N

D
BK(18)

24V+6
R

D
(20)

24V+8
R

D
(20)

24V+11
R

D
(20)

24V+5
R

D
(20)

24V+13
R

D
(20)

108C
W

H
(20)

G
N

D
BK(18)

G
N

D
13

BU
(20)

G
N

D
4

BK(14)

G
N

D
12

B
U

(20)

G
N

D
14

BU
(20)

G
N

D
15

BU
(20)

24V+6
Y

E(20)

24V+8
YE(20)

24V+11
R

D
(20)

24V+5
YE(20)

24V+13
R

D
(20)

R
D

(0)

R
D

(0)

GND2 BN/BK(16)

001 RD(14)

24V+

24V-
SB

1G
B

48V

G
S1

FU
1

350A

001
R

D
(14)

001A
R

D
(16)

001A
R

D
(14)

C
H

A
G

1
BK(16)

Q
F1

20A

SA1
KA1

001C
R

D
(14)

C
H

AG
2

BK
(16)

SB2

12346789

U
1

103B
G

N
/VT(18)

24V+4
R

D
(20)

103B
G

N
/VT(18)

C
PV

6
BN

/R
D

(16)

C
PV

7
BN

/R
D

(16)

103B
G

N
/VT(18)G

N
D

18
BK(18)

48VIN RD(14)

24V

R
2

6Ω
R

3
6Ω

G
N

D
19

BK(16)

211A
G

N
/YE

(16)

020A
BU

/R
D

(16)

020
R

D
/BU

(16)

212A
G

N
/R

D
(16)

G
N

D
W

H
(18)

C
AN

H
YE

(18)

020A
R

D
(18)

020
G

N
(18)

C
AN

L
BU

(18)

123456

BK
(16)

BU
(16)

R
D

(16)

O
G

(16)

YE(16)
12 3 456

BK(16)

BU
(16)

R
D

(16)

O
G

(16)

YE(16)

C
AN

-H

+24V

+24V

C
AN

-L

G
round

E-Stop
Sw

itch

G
round

Pow
er

C
AN

-H
C

AN
-L

12345

SB3

1234

+-
Alarm
H

A2

J3J4

D
rive

Speed

H
orn

S
tabilizers

R
R

S
tabilizer

R
F

S
tabilizer

LR
Stabilizer

LF
S

tabilizer
LED

Joystick

Function
E

nable

D
rive

E
nable

LiftEnable P
C

U

24V+3
R

D
(20)

23BC

TILT
Sensor

TILT1
TILT

1

2 3 4
Y

Axis

X
Axis

G
N

D
3

BK(20)

R
elay

KA2

48V

109C
G

N
/W

H
(18)

C
PV7

BN
/R

D
(16)

007 WH(20)
204C

 BN
/YE(16)

202A
G

N
/VT(16)

48V
W

H
(20)

BK(20)

BK(20)

W
H

(20)

208B
W

H
/VT(16)

111A
BN

/W
H

(18)

112A
BN

/G
Y(18)

1234678 5

Battery Gauge &
Hour Meter

U
1

1 11 2 834967510

020A BU/RD(16)

48VO
U

T
G

N
(14)

LiftP
O

T.

LiftE
nable

Traction
P

O
T.

Traction
E

nable

LiftD
ow

n
Lim

itS
W

P
otentiom

eter

Forw
ard

R
everse

D
C

C
ontactor

FU
2

10A

FU
3

10A

B312
G

N
/VT(16)

B310
G

N
/VT(16)

B303
R

D
(16)

B
308

G
N

/VT(16)

B
315

G
N

/VT(16)

B320
G

N
/VT(16)

B329
G

N
/VT(16)

B330
G

N
/VT(16)

B332
G

N
/VT(16)

B331
G

N
/VT(16)

R
D

(0)BK(0)

282731323029201583 1012
B

+
B-

2224 W V U 13 14 5 25

M
C

1
C

AN
-H

C
A

N
-L

C
A

N
-H

C
A

N
-L

A328 GN/RD(16)

A327 GN/YE(16) R
1

120Ω

A303
R

D
(16)

A331
G

N
/VT(16)

A332
G

N
/VT(16)

A330
G

N
/VT(16)

A310
G

N
/VT(16)

A306
G

N
/VT(16)

A335
G

N
/VT(16)

A317
G

N
/V

T(16)

A317
G

N
/V

T(16)

A321
G

N
/VT(16)

A318
G

N
/V

T(16)
182117293561030323132728

B
+

B-

2224 W V U 13 14 5 25

M
C

2

-P

R
D

(0)

BK(0)

)0
(

D
R

)0
(K

B
Pum

p
M

1

KM
1

Left
D

rive
M

otor
E

N
C

.B
rake

Tem
perature

S
ensor

M
3

A325
BN

(16)
A305

G
Y

(16)
A314

W
H

(16)
A313

G
N

(16)

BK(2)
BK(2)
BK(2)

A322
G

N
(16)

A305
G

Y(16)

A302
R

D
(16)

A304
BU

(16)

+-AB

R
ight

D
rive

M
otor

E
N

C
.B

rake

Tem
perature

S
ensor

M
3

+-AB

B325
BN

(16)
B305

G
Y(16)

B314
W

H
(16)

B313
G

N
(16)

BK(2)
BK(2)
BK(2)

B322
G

N
/VT(16)

B
305

G
Y(16)

B302
R

D
(16)

B304
BU

(16)

S6a

S6b

S1

S3

S4

S2

SV3

Pa

Pb
SV2

SV4

SV
5

S5

SQ
1

SQ
2

SQ
3

SQ
4

SQ
5

SV1
LiftD

ow
n

V
alve

D
C

C
ontactor

SV
6

(4069E
R

T
O

N
LY

)

69ERT Electrical Schematic



Page 35 69ERT Series - Service & Parts Manual

December 2020Section 6 - Schematics

69ERT Hydraulic Schematic

M

S
V

1

C
V

1

1.
5m

m

16
00

PS
I

A
B

S
V

2
S

V
3

S
V

4
S

V
5

T
P

T

TA
N

K

O
R

TP
1 S

T-
IN

P
-O

U
T

LS

S
2

S
1

O
S

C
R

O
S

C
L

P
S

AC
U

M
L

C
1

R
1

R
2

S
1

S
2

S
3

R
3

X
1

33
00

PS
I

S
5

C
2 D
1

C
3

D
2

S
4

R
4

E
R

5

C
4

S
6

29
00

PS
I

35
00

PS
I

0.
76

m
m

3.
8L

/m
in

7.
6L

/m
in

15
00

PS
I

15
00

PS
I

A

LF
R

F

LR

LE
FT

A
X

LE
C

Y
L

R
IG

H
T

A
X

LE
C

Y
L

LI
FT

 C
Y

LI
N

D
E

R
LO

W
E

R

S
TE

E
R

R
R

LI
FT

A
C

C
U

M
.

O
S

C
LT

O
S

C
R

T

O
S

C
FL

O
A

T

M
A

IN
R

E
LI

EF

EX
TE

N
D

R
ET

R
AC

T

O
P

TI
O

N
A

L
O

U
TR

IG
G

E
R

S

M
A

IN
M

A
N

IF
O

LD

S
V

6

C
V

2

1.
5m

m

LI
FT

 C
Y

LI
N

D
ER

U
PP

E
R

(4
06

9E
R

T 
O

N
LY

)



Page 36 69ERT Series - Service & Parts Manual

December 2020

Notes



Page 37 69ERT Series - Service & Parts Manual

December 2020

Parts Introduction
This Parts sections consists of illustrated parts sections and is designed to provide you, the customer, 
with illustrations and the list of associated parts needed to properly maintain the MEC self-propelled 
aerial work platform. When used in conjunction with the Service section in this manual and the 
Operator’s Manual (provided separately), this manual will assist you in making necessary adjustments 
and repairs, and identifying and ordering the correct replacement parts.
 
All parts represented here are manufactured and supplied in accordance with MEC quality standards.
 
We recommend that you use genuine MEC parts to ensure proper operation and reliable 
performance.
 
To obtain maximum benefits from your MEC Aerial Work Platforms, always follow the proper 
operating and maintenance procedures. Only trained authorized personnel should be allowed to 
operate or service this machine. Service personnel should read and study the Operator’s, and the 
Service and Parts Manuals in order to gain a thorough understanding of the unit prior to making any 
repairs.

Chapter 2 - Parts

Parts Introduction



Page 38 69ERT Series - Service & Parts Manual

December 2020

Steer Axle Assembly Installation

Steer Axle Assembly InstallationArt_5442
ILLUSTRATION No.

69ERT Series

15

10

11

14

13

12

2

3

4

5

6

98

8

9

7

10

16

10

11

12

13

14

1

11121314

10

11

12

13

14

Steer Axle Assembly Installation
Section 7 - Chassis



Page 39 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Item Part Number Description Qty.
1 43006 Frame Weldment 1
2 43007 Pin 1
3 41431 Pin 1
4 50002 WSHR M10 Standard Flat 1
5 53054 WSHR M10 Spring Washer 1
6 50034 HHCS M10 × 30 1
7 REF Left Oscillate Cylinder Assembly (Refer To Page 113) 1
8 43008 Washer 2
9 41105 Bearing 2

10 43009 Pin 4
11 42449 Pin 6
12 50000 WSHR M6 Standard Flat 6
13 53046 WSHR M6 Spring Washer 6
14 50445 HHCS M6 × 16 6
15 REF Steer Axle Assembly (Refer To Page 40) 1
16 REF Right Oscillate Cylinder Assembly (Refer To Page 112) 1

REF - Reference



Page 40 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Steer Axle Assembly

Steer Axle AssemblyArt_5449
ILLUSTRATION No.

69ERT Series

7

6

18

13
14

16
15

17

30
29

27
26

25

23

32

24

28

19

7

22
21

20

5

18
718

5

31
18

4 3 2 1

4 3 2 1

10
9

8

5
4

3
2

1 7

1098 12

12111098

11
12111098



Page 41 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Item Part Number Description Qty.
1 50332 HHCS M10 × 35 4
2 53054 WSHR M10 Spring Washer 4
3 50002 WSHR M10 Standard Flat 4
4 43024 Pin 4
5 43025 Pin 4
6 43026 Steer Axle Weldment 1
7 43017 Bearing 4
8 50445 HHCS M6 × 16 16
9 53046 WSHR M6 Spring Washer 16

10 50000 WSHR M6 Standard Flat 16
11 42449 Pin 4
12 43021 Pin 4
13 43018 Clevis Yoke 1
14 43019 Adjusting Screw 1
15 REF Steer Cylinder Assembly (Refer To Page 114) 1
16 53169 NHEX M24 × 40 1
17 43020 Tie Rod Weldment 1
18 43016 Bearing 4
19 43062 Steer Yoke Weldment 2
20 53250 Castle Nut M36 × 4mm 2
21 43063 Seal Washer 2
22 43064 Cap 2

23
43022 Right Front Non-Marking Wheel 1
43833 Tire/Wheel, Black, Right Front 1

24 53213 NNYL Flange M18 × 1.5 16
25 43527 Washer 2
26 43483 Bearing 2
27 43013 Bolt 16
28 43484 Hub 2
29 43485 Bearing 2
30 43486 Seal 2
31 43487 Cotter Pin 2

32
43010 Left Front Non-Marking Wheel 1
43832 Tire/Wheel, Black, Left Front 1

REF - Reference



Page 42 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Rear Axle Assembly Installation

Rear Axle Assembly InstallationArt_5450
ILLUSTRATION No.

69ERT Series

1

2 3 4

5

10

9

8

7

6

2

3

2

3

2 3

10

9

8

7

6



Page 43 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Item Part Number Description Qty.
1 43006 Frame Weldment 1
2 43008 Washer 4
3 41105 Bearing 4
4 REF Right Rear Wheel Assembly (Refer To Page 44) 2
5 REF Left Rear Wheel Assembly (Refer To Page 46) 1
6 50034 HHCS M10 × 30 2
7 53054 WSHR M10 Spring Washer 2
8 50002 WSHR M10 Standard Flat 2
9 41431 Pin 2

10 43027 Pin 2

REF - Reference



Page 44 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Right Rear Wheel Assembly

Right Rear Wheel Assembly69ERT SeriesArt_5451
ILLUSTRATION No.

11 12

5
6

7
3

4
1

2
3

8

13

9

8 10 14

16
17

18

22 1923 2024 21

15



Page 45 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Item Part Number Description Qty.
1 43488 Bumper 1
2 43032 Adjusting Plate 1
3 50285 NNYL M4 8
4 50284 WSHR M4 Standard Flat 4
5 50040 HHCS M12 × 35 2
6 53148 WSHR M12 Spring Washer 2
7 50003 WSHR M12 Standard Flat 2
8 50284 WSHR M4 Standard Flat 8
9 43030 Switch Plate 2

10 53113 SHCS M4 × 16 4
11 43031 Limit Switch 2
12 53115 SHCS M4 × 25 4
13 50266 NLUG 5/8-18 9

14
43038 Right Rear Non-Marking Wheel 1
43830 Tire/Wheel, Black, Right Rear 1

15 43489 Motor 1
16 43490 Rear Motor Housing Weldment 1
17 43491 Cover 1
18 43037 Nut 2
19 50028 HHCS M6 × 20 2
20 53046 WSHR M6 Spring Washer 2
21 50000 WSHR M6 Standard Flat 2
22 50478 HHCS 5/8-11 × 2 8
23 53149 WSHR M16 Spring Washer 8
24 50004 WSHR M16 Standard Flat 8



Page 46 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Left Rear Wheel Assembly

Left Rear Wheel Assembly69ERT SeriesArt_5452
ILLUSTRATION No.

A
A

8
6

3
9

1110 1312

7
10

2

14

1

19
20

15

21

16

22

5

18

23

4

17

24

7



Page 47 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Item Part Number Description Qty.

1
43028 Left Rear Non-Marking Wheel 1
43831 Tire/Wheel, Black, Left Rear 1

2 50266 NLUG 5/8-18 9
3 43489 Motor 1
4 50003 WSHR M12 Standard Flat 2
5 53148 WSHR M12 Spring Washer 2
6 50040 HHCS M12 × 35 2
7 50285 NNYL M4 8
8 50284 WSHR M4 Standard Flat 4
9 43030 Switch Plate 2

10 50284 WSHR M4 Standard Flat 8
11 53113 SHCS M4 × 16 4
12 43031 Limit Switch 2
13 53115 SHCS M4 × 25 4
14 43032 Adjusting Plate 1
15 43488 Bumper 1
16 50478 HHCS 5/8-11 × 2 8
17 50004 WSHR M16 Standard Flat 8
18 53149 WSHR M16 Spring Washer 8
19 43490 Rear Motor Housing Weldment 1
20 43491 Cover 1
21 43037 Nut 2
22 50028 HHCS M6 × 20 2
23 53046 WSHR M6 Spring Washer 2
24 50000 WSHR M6 Standard Flat 2



Page 48 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Hydraulic Module Installation

Hydraulic Module Installation69ERT SeriesArt_5453
ILLUSTRATION No.

A

A

4
1

102

2
10

3
9

3 2

3
2

10
2

10 2

6 565

7
8

5
8

5
3

9



Page 49 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Item Part Number Description Qty.
1 43492 Hydraulic Module Weldment 1
2 50003 WSHR M12 Standard Flat 6
3 50050 NNYL M12 4
4 43006 Frame Weldment 1
5 50000 WSHR M6 Standard Flat 4
6 50047 NNYL M6 2
7 43048 Lock 1
8 50214 HHCS M6 × 30 2
9 50003 WSHR M12 Standard Flat 2

10 50040 HHCS M12 × 35 4



Page 50 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Hydraulic Module Door Installation

Hydraulic Module Door Installation69ERT SeriesArt_5454
ILLUSTRATION No.

15
12

2
1

11

7

4

3

6

16

10
9

19 18 17

13

3
6

5

9
8

14

3

10
9

9
8

2

3

3
5

6
6

3

10998

10
9



Page 51 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Item Part Number Description Qty.
1 43493 Left Door 1
2 43057 Gas Shock 2
3 50048 NNYL M8 8
4 43058 Gas Shock Bracket 1
5 50031 HHCS M8 × 25 4
6 50001 WSHR M8 Standard Flat 8
7 43135 Hinge 1
8 50047 NNYL M6 40
9 50000 WSHR M6 Standard Flat 80

10 53231 PHMS M6 × 16 40
11 REF Hydraulic Module Assembly (Refer To Page 52) 1
12 43056 Gas Shock Bracket 1
13 43054 Hinge 1
14 43053 Magnet 2
15 43052 Control Door Plate 1
16 43050 Latch 1
17 53038 WSHR M5 Standard Flat 4
18 53043 WSHR M5 Spring Washer 4
19 53219 THMS M5 × 20 4

REF - Reference



Page 52 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Hydraulic Module Assembly

Hydraulic Module Assembly69ERT SeriesArt_5455
ILLUSTRATION No.

1920

34

18

15

35

28

36

10

1 2

27

7

26

11

37

5

9

11

86

31617

33

32

31

43

29

7

22

25

21

24

23

6

7

8

30

3 4

37

38

10

11

A

A



Page 53 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Item Part Number Description Qty.
1 43442 Beacon 1
2 53124 SHCS M6 × 20 3
3 50000 WSHR M6 Standard Flat 15
4 50047 NNYL M6 15
5 REF Function Manifold Assembly (Refer To Page 54) 1
6 50038 HHCS M12 × 25 6
7 53148 WSHR M12 Spring Washer 9
8 50003 WSHR M12 Standard Flat 6
9 43492 Hydraulic Module Weldment 1

10 50048 NNYL M8 2
11 50001 WSHR M8 Standard Flat 6
12 -- -- --
13 -- -- --
14 -- -- --
15 REF Ground Control Box Assembly (Refer To Page 60) 1
16 53231 PHMS M6 × 16 6
17 43069 Hinge 1
18 REF Hydraulic Tank Assembly (Refer To Page 62) 1
19 43070 Rubber Pad 1
20 43071 Tank Strap 1
21 41112 Hydraulic Hoses Manifolds 1
22 43068 Hose (4069) (To Lower Lift Cylinder) 1
23 43067 Hose (4069) (To Upper Lift Cylinder) 1
24 50386 CSCS M6 × 25 4069ERT 2
25 43066 Hose (4069) (To Hydraulic Tank) 1
26 53055 WSHR M8 Spring Washer 4
27 53210 SHCS M8 × 25 4
28 REF Pump Assembly (Refer To Page 64) 1
29 50049 NNYL M10 2
30 50002 WSHR M10 Standard Flat 2
31 50002 WSHR M10 Standard Flat 2
32 50034 HHCS M10 × 30 2
33 REF Filter Assembly (Refer To Page 66) 1
34 REF Outrigger Manifold Assembly (Option) (Refer To Page 58) 1
35 43494 Counterweight 1
36 53108 HHCS M12 × 65 3
37 50003 WSHR M12 Standard Flat 6
38 50050 NNYL M12 3

REF - Reference



Page 54 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Function Manifold Assembly

Function Manifold Assembly69ERT SeriesArt_5444
ILLUSTRATION No.

9

1011

15

8

1213

6 7

14

41 2 3 5



Page 55 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Item Part Number Description Qty.
1 50033 HHCS M10 × 25 4
2 53054 WSHR M10 Spring Washer 4
3 50002 WSHR M10 Standard Flat 4
4 43044 Function Manifold Bracket 1
5 43045 Pressure Switch 1
6 43545 Function Manifold (Refer To Page 56) 1
7 43085 Straight Fitting 1
8 43076 Straight Fitting 4
9 43124 Plug (Model Without Outriggers) 1

10 43078 Tee Fitting 2
11 43081 Tee Fitting 1
12 43077 Elbow 2
13 43082 Elbow 1
14 43267 Straight Fitting 1

15 43083
Straight Fitting (Model Without Outriggers) 1
Straight Fitting (Model With Outriggers) 2



Page 56 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Function Manifold - ERT Models

Function Manifold69ERT SeriesArt_5448
ILLUSTRATION No.

13

12

23

16 1917
13

12

18

18

17

16

1

24

25

22

20 21

11

4 63 5 7 7

8

10

9

151617 14 13 12

18

2



Page 57 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Item Part Number Description Qty.
1 43469 Accumulator (A) 1
2 42480 Plug 2
3 43470 Valve Body 1
4 43429 Orifice 1
5 43471 Flow Control Valve (D1) 1
6 43472 Relief Valve (R3) 1
7 43473 Relief Valve (R4 R5) 2
8 43418 Check Valve (C3 C4) 2
9 42821 Plug 21

10 43402 Flow Control Valve (D2) 1
11 43419 Shuttle Valve (E) 1
12 43474 Nut 5
13 43475 Coil 6
14 43420 Solenoid Valve Spool (S6) 1
15 43407 Solenoid Valve Spool (S5) 1
16 43476 Coil 1
17 43477 Nut 1
18 43478 Solenoid Valve Spool (S2 S3 S4) 3
19 43479 Solenoid Valve Spool (S1) 1
20 43397 Relief Valve (R2) 1
21 43480 Relief Valve (R1) 1
22 43434 Plug 1
23 43439 Check Valve (C1 C2) 2
24 43119 Plug 1
25 43079 Plug 2



Page 58 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Outrigger Manifold Assembly

Outrigger Manifold Assembly69ERT SeriesArt_5447
ILLUSTRATION No.

2 3 4 6 5 75

5 5

1



Page 59 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Item Part Number Description Qty.
1 50030 HHCS M8 × 20 3
2 53055 WSHR M8 Spring Washer 3
3 50001 WSHR M8 Standard Flat 3
4 43461 Outrigger Manifold Bracket 1
5 43083 Straight Fitting 4
6 43462 Outrigger Manifold 1
-- 43463 Solenoid Valve 1
-- 43464 Relief Valve 1
-- 43465 Plug 1
7 43082 Elbow 1



Page 60 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Ground Control Box Assembly

Ground Control Box Assembly69ERT SeriesArt_5456
ILLUSTRATION No.

14

115 8

15

12

2

7

25

9

23

20

6

7

19

24

4

28

26

21

3

18

5

13

27

10

8

17

16

21

22



Page 61 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Item Part Number Description Qty.
1 43087 Controller ECU 1
2 53038 WSHR M5 Standard Flat 6
3 50524 NNYL M5 4
4 43524 Decal, Ground Control Panel 1
5 53220 PHMS M4 × 6 4
6 43088 Terminal Strip 6 1
7 43093 Terminal Strip Base 2
8 53221 CSCS M4 × 16 4
9 41334 Relay 4

10 53222 PHMS M5 × 8 4
11 43496 Resistor Bracket 1
12 53043 WSHR M5 Spring Washer 2
13 53044 SHMS M5 × 10 2
14 43497 Resistor 2
15 53076 PHMS M3 × 6 4
16 50284 WSHR M4 Standard Flat 2
17 53062 WSHR M4 Spring Washer 2
18 53241 BHCS M4 × 16 2
19 43498 PWM Convertor Module 1
20 43092 Terminal Strip 9 1
21 42352 Latch, Column 1
22 43499 Emergency Stop Switch 1
-- 43096 NC Contact 1
-- 43097 Base With 1 NC Contact 1
-- 43098 Red Mushroom Head 1
23 43500 Circuit Breaker 1
24 43102 Decal, Key Switch Panel 1
25 41418 Key Switch 1
-- 43100 Key 1
26 43501 Curtis Display 1
27 53219 THMS M5 × 20 4
28 43502 Ground Control Box Weldment 1



Page 62 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Hydraulic Tank Assembly

Hydraulic Tank Assembly69ERT SeriesArt_5457
ILLUSTRATION No.

5

23

29

24 20

25

27

17

3

22

1 42

14

26
18

15

8

6

7

19

9

23

13

21

3 7 8 9 10

11

12

16

17

6

16

30

10

28



Page 63 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Item Part Number Description Qty.
1 41413 Nut 1
2 41167 Fitting 1
3 53215 WSHR M13 Standard Flat 2
4 41166 Fitting 1
5 42055 Air Cleaner 1
6 50359 SHCS M5 × 16 8
7 53043 WSHR M5 Spring Washer 8
8 50028 HHCS M6 × 20 20
9 53046 WSHR M6 Spring Washer 20

10 50000 WSHR M6 Standard Flat 20
11 43107 Cover Weldment 1
12 43108 Gasket 1
13 43109 Filler Cap 1
14 43110 Filter Web 1
15 43111 Level Gauge 1
16 43112 Elbow 2
17 43085 Straight Fitting 2
18 43113 Return Filter 1
-- 42837 Filter Element 1
19 53038 WSHR M5 Standard Flat 4
20 43115 Tee Fitting (Model With Outriggers) 1
21 43114 Pipe 1
22 43268 Straight Fitting (Model With Outriggers) 1
23 43119 Plug 2
24 43120 Plug 1
25 43331 Straight Fitting 1
26 43121 Flange 1
27 43122 O-Ring 1
28 43123 Strainer 1
29 43124 Plug 1
30 43125 Hydraulic Tank Weldment 1



Page 64 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Pump Assembly

Pump Assembly69ERT SeriesArt_5445
ILLUSTRATION No.

10

1 2 3 4

56789

12

13

11



Page 65 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Item Part Number Description Qty.
1 43346 Motor 1
2 43122 O-Ring 1
3 43354 Gear Pump 1
4 43451 Straight Fitting 1
5 50034 HHCS M10 × 30 2
6 53054 WSHR M10 Spring Washer 2
7 50002 WSHR M10 Standard Flat 2
8 43455 Straight Fitting 1
9 43456 Elbow 1

10 43457 Motor Bracket 1
11 50001 WSHR M8 Standard Flat 4
12 53055 WSHR M8 Spring Washer 4
13 50031 HHCS M8 × 25 4



Page 66 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Filter Assembly

Filter Assembly69ERT SeriesArt_5446
ILLUSTRATION No.

4

7

51 2 3

7

6



Page 67 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Item Part Number Description Qty.
1 50033 HHCS M10 × 25 2
2 53054 WSHR M10 Spring Washer 2
3 50002 WSHR M10 Standard Flat 2
4 43458 Filter Bracket 1
5 43454 High Pressure Line Filter 1
6 43459 Elbow 1
7 43460 Straight Fitting 2



Page 68 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Battery Module Installation

Battery Module Installation69ERT SeriesArt_5458
ILLUSTRATION No.

4
5

4
6

74

7
4

3

3
9

3
9

3
2

2
10

1

8

2
3

9

9

10

2 3

5

 A



Page 69 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Item Part Number Description Qty.
1 43006 Frame Weldment 1
2 50050 NNYL M12 4
3 50003 WSHR M12 Standard Flat 6
4 50000 WSHR M6 Standard Flat 4
5 50047 NNYL M6 2
6 43048 Lock 1
7 50214 HHCS M6 × 30 2
8 43503 Battery Module Weldment 1
9 50040 HHCS M12 × 35 4

10 50003 WSHR M12 Standard Flat 2



Page 70 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Battery Module Door Installation

Battery Module Door Installation69ERT SeriesArt_5459
ILLUSTRATION No.

7

16

14

13

14

3

7

3

5

4

4

3

1 2

1314 101112

3

4

4
8

6

15

5

3 9



Page 71 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Item Part Number Description Qty.
1 43135 Hinge 1
2 REF Battery Module Assembly (Refer To Page 72) 1
3 50048 NNYL M8 10
4 50001 WSHR M8 Standard Flat 12
5 50031 HHCS M8 × 25 6
6 43133 Gas Shock Bracket 1
7 43057 Gas Shock 2
8 43132 Right Door 1
9 43050 Latch 1

10 53219 THMS M5 × 20 4
11 53043 WSHR M5 Spring Washer 4
12 53038 WSHR M5 Standard Flat 4
13 53231 PHMS M6 × 16 34
14 50000 WSHR M6 Standard Flat 68
15 43134 Gas Shock Bracket 1
16 50047 NNYL M6 34

REF - Reference



Page 72 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Battery Module Assembly

Battery Module Assembly69ERT SeriesArt_5460
ILLUSTRATION No.

7

28

36

6

29

37

38

5

19

18

2324

17

2122

39

43

10

13

12

11

14

15

16

2

1

20

18

19

251927 26

35

18

33

34

12

821 9



Page 73 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Item Part Number Description Qty.
1 50047 NNYL M6 13
2 50000 WSHR M6 Standard Flat 13
3 53124 SHCS M6 × 20 3
4 43442 Beacon 1
5 53092 NNYL M3 2
6 43504 Charger Display 1
7 43505 Display Bracket 1
8 53214 THMS M3 × 10 2
9 43503 Battery Module Weldment 1

10 53219 THMS M5 × 20 8
11 50524 NNYL M5 8
12 53038 WSHR M5 Standard Flat 10
13 43141 Half-Round Batten 4
14 43506 Charger 1
15 50028 HHCS M6 × 20 4
16 50000 WSHR M6 Standard Flat 4
17 43507 Battery Keeper Plate 3
18 50001 WSHR M8 Standard Flat 16
19 50048 NNYL M8 16
20 43508 Threaded Rod 6
21 50332 HHCS M10 × 35 4
22 50002 WSHR M10 Standard Flat 4
23 50002 WSHR M10 Standard Flat 4
24 50049 NNYL M10 4
25 43509 Battery Box Weldment 1
26 43510 Battery 8
27 50001 WSHR M8 Standard Flat 4
28 REF Motor Controller Assembly (Refer To Page 74) 1
29 42071 Switch, Emergency 1
30 -- -- --
31 -- -- --
32 -- -- --
33 53224 THMS M5 × 12 2
34 53043 WSHR M5 Spring Washer 2
35 50032 HHCS M8 × 30 4
36 43511 DC Power Supply 1
37 50576 SHCS M4 × 12 4
38 53062 WSHR M4 Spring Washer 4
39 50284 WSHR M4 Standard Flat 4

REF - Reference



Page 74 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Motor Controller Assembly

Motor Controller Assembly69ERT SeriesArt_5461
ILLUSTRATION No.

1013

1 2

6

11 8 712 4

5

4

3

9

8

7



Page 75 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Item Part Number Description Qty.
1 43512 Mounting Plate 1
2 43513 Motor Controller 2
3 50000 WSHR M6 Standard Flat 8
4 53046 WSHR M6 Spring Washer 10
5 53197 SHCS M6 × 25 8
6 41092 Fuse Seat 1
7 53062 WSHR M4 Spring Washer 4
8 53185 PHMS M4 × 20 4
9 43515 Copper Bar 3 1

10 43516 350A Fuse Assembly 1
-- 43517 350A Fuse 1
11 50445 HHCS M6 × 16 2
12 50000 WSHR M6 Standard Flat 2
13 43518 DC Contactor 1



Page 76 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Outriggers and Ladder Installation

Outriggers and Ladder Installation69ERT SeriesArt_5462
ILLUSTRATION No.

7
6

21

9

8

8

19

10

24

11

1

19

21
23

18

22
8

3 43 20181716

22
8

2

1
5

1818 17 16320

2
3

4
12

13
14

15

La
dd

er
，

th
e 

m
od

el
w

ith
ou

tri
gg

er
s La

dd
er
，

th
e 

m
od

el
w

ith
ou

to
ut

rig
ge

rs



Page 77 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Item Part Number Description Qty.
1 REF Outrigger Assembly (Option) (Refer To Page 78) 2
2 43222 Outrigger Mount Plate 4
3 50005 WSHR M20 Standard Flat 48
4 50052 NNYL M20 24
5 43006 Frame Weldment 1
6 43219 Counterweight (4069ERT Without Outriggers) 1
7 43220 Cover (4069ERT Without Outriggers) 1
8 50003 WSHR M12 Standard Flat 13
9 50050 NNYL M12 4

10 43218 Counterweight 1

11

43214 Ladder (3369 With Outriggers) 1
43215 Ladder (3369 Without Outriggers) 1
43216 Ladder (4069 With Outriggers) 1
43217 Ladder (4069 Without Outriggers) 1

12 50035 HHCS M10 × 40 6
13 50002 WSHR M10 Standard Flat 6
14 50002 WSHR M10 Standard Flat 6
15 50049 NNYL M10 6
16 53207 SHCS M6 × 30 8
17 53046 WSHR M6 Spring Washer 8
18 43221 Hose Clamp 8
19 43223 Outrigger Mount Plate 4
20 50488 HHCS M20 × 70 24
21 50040 HHCS M12 × 35 2
22 53148 WSHR M12 Spring Washer 5
23 53247 HHCS M12 x 40 3
24 43519 Counterweight 1

REF - Reference



Page 78 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Outrigger Assembly (Option)

Outrigger Assembly (Option)69ERT SeriesArt_5463
ILLUSTRATION No.

A

54

18

19

20

11

8

9

17

18

14

19

13

20

 A

2 3

12

10

4

5

6

16

15

6 5 761



Page 79 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Item Part Number Description Qty.
1 43224 Outrigger Housing 2
2 43225 Cover 2
3 43226 Cover 2
4 50000 WSHR M6 Standard Flat 12
5 53046 WSHR M6 Spring Washer 16
6 53138 SHCS M6 × 16 16
7 50000 WSHR M6 Standard Flat 4
8 43227 Switch Bracket 2
9 43228 Limit Switch 2

10 43233 Outrigger Yoke 1
11 43234 Screw 8
12 REF Outrigger Cylinder Assembly (Refer To Page 116) 2
13 50003 WSHR M12 Standard Flat 8
14 50050 NNYL M12 8
15 50002 WSHR M10 Standard Flat 8
16 53054 WSHR M10 Spring Washer 8
17 50215 HHCS M10 × 20 8
18 53154 HHCS M8 × 16 12
19 53055 WSHR M8 Spring Washer 12
20 50001 WSHR M8 Standard Flat 12

REF - Reference



Page 80 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Chassis Accessory Installation

Chassis Accessory Installation69 SeriesArt_5464
ILLUSTRATION No.

23

26

13

4
3

2
9

1

21
4

2
3

4
3

2
1

1514 16

17
18

19
20

6
7

2 3 41

22
3

4

24 3 2225 3 22

10 11 12

8
5

27



Page 81 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Item Part Number Description Qty.
1 43037 Nut 13
2 50000 WSHR M6 Standard Flat 18
3 53046 WSHR M6 Spring Washer 27
4 50445 HHCS M6 × 16 22
5 43235 Cover 1
6 50048 NNYL M8 2
7 50001 WSHR M8 Standard Flat 2
8 50048 NNYL M8 1
9 43236 Cover 1

10 43520 Hose Clamp 1
11 41415 Base Plate 1
12 50015 HHCS M8 × 50 1
13 43006 Frame Weldment 1
14 50001 WSHR M8 Standard Flat 2
15 50031 HHCS M8 × 25 2
16 43238 Switch Bracket 1
17 42402 Limit Switch 1
18 53038 WSHR M5 Standard Flat 4
19 53043 WSHR M5 Spring Washer 6
20 53116 SHCS M5 × 12 6
21 43522 Cover 2
22 50000 WSHR M6 Standard Flat 9
23 43239 Ground Strap 1
24 50028 HHCS M6 × 20 3
25 50214 HHCS M6 × 30 2
26 REF Electrical Accessory Assembly (Refer To Page 82) 1
27 43240 Cover 1

REF - Reference



Page 82 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Electrical Accessory Assembly

Electrical Accessory Assembly69ERT SeriesArt_5465
ILLUSTRATION No.

6

5

10

1 3

8

2

9 7

9

4

8

7



Page 83 69ERT Series - Service & Parts Manual

December 2020Section 7 - Chassis

Item Part Number Description Qty.
1 53116 SHCS M5 × 12 2
2 53038 WSHR M5 Standard Flat 2
3 53043 WSHR M5 Spring Washer 2
4 43241 Tilt Sensor 1
5 43242 Mounting Plate 1
6 42882 Alarm 1
7 50445 HHCS M6 × 16 3
8 53046 WSHR M6 Spring Washer 3
9 50000 WSHR M6 Standard Flat 3

10 41075 Horn 1



Page 84 69ERT Series - Service & Parts Manual

December 2020

Scissor Assembly - 3369

Scissor Assembly - 336969 SeriesArt_5422
ILLUSTRATION No.

1 3 42 5 6 7 8

11

9 10

12

13

14

15

16

17

18

21

22

46

43

44

45

47

42 31

26

29

28

27

23

343536 33

24

30

19

20
49

48

32

52

53

51

25

50

Section 8 - Scissor

Scissor Assembly - 3369



Page 85 69ERT Series - Service & Parts Manual

December 2020Section 8 - Scissor

Item Part Number Description Qty.
1 43244 Platform Slider 2

2 50049 NNYL M10 12

3 50352 HHCS M10 × 80 12

4 43245 Pin 4

5 41105 Bearing 24

6 43246 Spacer Sleeve 2 4

7 43247 Washer 12

8 43248 Circlips 12

9 43249 Bearing 4

10 43250 Spacer Sleeve 1 2

11 43251 Platform Pivot Weldment 1

12 43252 Outer Arm 4 1

13 50332 HHCS M10 × 35 2

14 43253 Washer 2

15 43254 Outer Arm 3 1

16 43255 Inner Arm 3 1

17 43256 Outer Arm 2 1

18 43257 Inner Arm 2 1

19 REF Lower Lift Cylinder Assembly (Refer To Page 108) 1

20 43258 Hose 1

21 43259 Outer Arm 1 1

22 43546 Hose Clamp Assembly (Refer To Page 90) 1

23 43260 Bearing 2

24 50050 NNYL M12 6

25 50003 WSHR M12 Standard Flat 12

26 43261 Switch Bracket 1

27 50352 HHCS M10 × 80 2

28 43262 Pin 2

29 43263 Pin 2

30 43264 Chassis Link Pivot Weldment 1

31 43265 Switch Bracket 1

32 50215 HHCS M10 × 20 2

33 50023 HHCS M12 × 50 6

34 42074 Limit Switch 2

35 53065 SHCS M4 × 30 4

36 53113 SHCS M4 × 16 4

42 REF Slider Assembly (Refer To Page 89) 2

43 43269 Pin 4

44 41431 Pin 6

45 50033 HHCS M10 × 25 6

46 43270 Inner Arm 1 1

47 41114 Block 24

48 50049 NNYL M10 4

49 43272 Safety Arm Bushing 2

50 43273 Safety Arm 2

51 43274 Pin 8

52 43275 Pin 2

53 43276 Inner Arm 4 1

REF - Reference



Page 86 69ERT Series - Service & Parts Manual

December 2020Section 8 - Scissor

Scissor Assembly - 4069

Scissor Assembly - 406969 SeriesArt_5423
ILLUSTRATION No.

1 2 43 6 7 8 9 10 11 12

13

14

15

16

17

19

20

21

22

23

25

24

3233

31

30

29

3738 36

26

35

27

28

3444

46

47

48

49

50

51

52

53

48

54

55

5

45

1858

57

59

60

56



Page 87 69ERT Series - Service & Parts Manual

December 2020Section 8 - Scissor

Item Part Number Description Qty.
1 43244 Platform Slider 2
2 43276 Inner Arm 4 1
3 50049 NNYL M10 20
4 50352 HHCS M10 × 80 16
5 43245 Pin 6
6 41105 Bearing 32
7 43246 Spacer Sleeve 2 6
8 43247 Washer 16
9 43248 Circlips 16

10 43249 Bearing 4
11 43250 Spacer Sleeve 1 2
12 43251 Platform Pivot Weldment 1
13 43252 Outer Arm 4 1
14 43274 Pin 10
15 50332 HHCS M10 × 35 3
16 43253 Washer 3
17 43275 Pin 3
18 43277 Outer Arm 3 1
19 43278 Inner Arm 3 1
20 43256 Outer Arm 2 1
21 43257 Inner Arm 2 1
22 REF Lower Lift Cylinder Assembly (Refer To Page 108) 1
23 43546 Hose Clamp Assembly (Refer To Page 90) 1
24 43270 Inner Arm 1 1
25 43260 Bearing 2
26 50050 NNYL M12 6
27 50003 WSHR M12 Standard Flat 12
28 43261 Switch Bracket 1
29 50352 HHCS M10 × 80 2
30 43262 Pin 2
31 43263 Pin 2
32 43264 Chassis Link Pivot Weldment 1
33 43265 Switch Bracket 1
34 50215 HHCS M10 × 20 2
35 50023 HHCS M12 × 50 6
36 42074 Limit Switch 2
37 53065 SHCS M4 × 30 4
38 53113 SHCS M4 × 16 4
39 -- -- --
40 -- -- --
41 -- -- --
42 -- -- --
43 -- -- --
44 REF Slider Assembly (Refer To Page 89) 2
45 43259 Outer Arm 1 1



Page 88 69ERT Series - Service & Parts Manual

December 2020Section 8 - Scissor

46 43269 Pin 4
47 41431 Pin 7
48 50033 HHCS M10 × 25 6
49 43547 Hose Clamp Assembly - 4069 (Refer To Page 91) 2
50 41114 Block 32
51 50049 NNYL M10 4
52 43272 Safety Arm Bushing 2
53 43273 Safety Arm 2
54 43279 Pin 1
55 REF Upper Lift Cylinder Assembly (Refer To Page 110) 1
56 50002 WSHR M10 Standard Flat 4
57 53230 CSCS M10 × 40 4
58 43280 Pin Fixing Plate 2
59 43281 Outer Arm 4 1
60 43282 Inner Arm 4 1

REF - Reference



Page 89 69ERT Series - Service & Parts Manual

December 2020Section 8 - Scissor

Slider Assembly

Slider Assembly69 SeriesArt_5424
ILLUSTRATION No.

1

2

3

4

5

6

7

Item Part Number Description Qty.
1 50047 NNYL M6 2
2 53226 CSCS M6 × 16 4
3 43283 Upper Slider 2
4 43284 Slider Foot Weldment 1
5 41105 Bearing 2
6 43285 Lower Slider 1
7 50289 HHCS M6 × 40 2



Page 90 69ERT Series - Service & Parts Manual

December 2020Section 8 - Scissor

Hose Clamp Assembly

Hose Clamp Assembly69 SeriesArt_5425
ILLUSTRATION No.

5

1

4

2

3

Item Part Number Description Qty.
1 50014 HHCS M8 × 40 2
2 53055 WSHR M8 Spring Washer 2
3 50001 WSHR M8 Standard Flat 2
4 43286 Base Plate 1
5 43287 Hose Clamp 2



Page 91 69ERT Series - Service & Parts Manual

December 2020Section 8 - Scissor

Hose Clamp Assembly - 4069

Hose Clamp Assembly - 406969 SeriesArt_5426
ILLUSTRATION No.

1 2 3 4 5

Item Part Number Description Qty.
1 50048 NNYL M8 1
2 50001 WSHR M8 Standard Flat 1
3 43288 Hose Clamp 2
4 43289 Base Plate 1
5 50057 HHCS M8 × 45 1



Page 92 69ERT Series - Service & Parts Manual

December 2020

Main Platform Assembly

Main Platform Assembly69 SeriesArt_5427
ILLUSTRATION No.

1
7

8
9

10
11 124 151413

24
25

26
27313233

21
20

19
18

17

16

22

282930

23

2
3

4
5

6

Main Platform Assembly
Section 9 - Platform



Page 93 69ERT Series - Service & Parts Manual

December 2020Section 9 - Platform

Item Part Number Description Qty.
1 43290 Right Main Rail 1
2 43291 Right Door Rail 1
3 41127 Hinge A 1
4 53227 HHCS M6 × 14 21
5 41128 Hinge B 1
6 43294 Entry Gate 1
7 50021 HHCS M10 × 55 1
8 41125 Spring 1
9 41124 Latch Handle 1

10 50049 NNYL M10 1
11 43297 Left Door Rail 1
12 43298 Lock Pin 2
13 53067 SHCS M5 × 40 2
14 50524 NNYL M5 2
15 43299 Inserted Pin Rod 2
16 43300 Left Main Rail 1
17 53129 SHCS M8 × 60 8
18 50048 NNYL M8 8
19 43301 Rivet 50
20 43302 Main Platform Deck Plate 1 2
21 43303 Main Deck Weldment 1
22 43304 Main Platform Deck Plate 2 1
23 REF Support Roller Assembly (Refer To Page 94) 1
24 REF Side Roller Assembly (Refer To Page 96) 4
25 43305 Adjusting Plate 4
26 REF Support Roller Assembly (Refer To Page 94) 1
27 50040 HHCS M12 × 35 10
28 50050 NNYL M12 12
29 41059 Wire Clip 4
30 53113 SHCS M4 × 16 4
31 43307 Extension Deck Lock Tooth 1
32 43308 Roller Track 2
33 53228 BHCS M6 × 10 16

REF - Reference



Page 94 69ERT Series - Service & Parts Manual

December 2020Section 9 - Platform

Support Roller Assembly

Support Roller Assembly69 SeriesArt_5428
ILLUSTRATION No.

1

2

4

5

3

6

7



Page 95 69ERT Series - Service & Parts Manual

December 2020Section 9 - Platform

Item Part Number Description Qty.
1 43309 Pin 1
2 43310 Roller Bracket 2 1
3 43311 Shim 2
4 41131 Bearing 2
5 43312 Roller 1
6 43313 Roller Bracket 1
7 50051 NNYL M16 1



Page 96 69ERT Series - Service & Parts Manual

December 2020Section 9 - Platform

Side Roller Assembly

Side Roller Assembly69 SeriesArt_5429
ILLUSTRATION No.

1

2

3

4

5

6



Page 97 69ERT Series - Service & Parts Manual

December 2020Section 9 - Platform

Item Part Number Description Qty.
1 43314 Pin 1
2 43315 Roller Bracket 1
3 50048 NNYL M8 1
4 50002 WSHR M10 Standard Flat 2
5 43316 Bearing 2
6 43317 Roller 1



Page 98 69ERT Series - Service & Parts Manual

December 2020Section 9 - Platform

Platform Extension Assembly

Platform Extension Assembly69 SeriesArt_5430
ILLUSTRATION No.

1
4

3
2

6
7

8
9

10

15 19181716 20 21 22 23 24 25

29
30

31
32

33
34

35
36

37
28

43
44

45
46

47

48495051

38
41

42
39

40
27

26

5

14131211



Page 99 69ERT Series - Service & Parts Manual

December 2020Section 9 - Platform

Item Part Number Description Qty.
1 43318 Front Rail 1
2 53223 THMS M5 × 16 4
3 50524 NNYL M5 9
4 43319 Manual Box 1
5 43320 Bumper 2
6 53129 SHCS M8 × 60 6
7 50048 NNYL M8 12
8 43322 Right Extension Rail 1
9 50383 HHCS M10 × 70 4

10 50049 NNYL M10 10
11 50047 NNYL M6 9
12 43323 Catch Clip 1
13 50000 WSHR M6 Standard Flat 1
14 50117 HHCS M6 × 25 1
15 REF Platform Locking Device Assembly (Refer To Page 101) 1
16 41120 Bumper 2
17 53179 HHCS M5 × 20 3
18 50332 HHCS M10 × 35 4
19 43325 Locating Plate 1 1
20 43326 Lock Tooth Seat 1
21 43327 Lock Tooth 1
22 50031 HHCS M8 × 25 2
23 43328 Lock Seat 1
24 50039 HHCS M12 × 30 2
25 50050 NNYL M12 2
26 43329 Extension Deck Weldment 1
27 43330 Platform Extension Deck Plate 1 1
28 50051 NNYL M16 1
29 REF Roller Assembly (Refer To Page 102) 2
30 50018 HHCS M8 × 80 6
31 REF Side Roller Assembly (Refer To Page 96) 4
32 50226 BHCS M6 × 65 8
33 43332 Washer 2
34 41131 Bearing 4
35 43333 Roller 2
36 43334 Roller Bracket 1
37 43335 Pin 1
38 43336 Locating Plate 2 1
39 43337 Lock Pin 1
40 53224 THMS M5 × 12 1
41 43338 Platform Extension Deck Plate 2 1
42 43301 Rivet 47
43 43339 Rail Spacer 2
44 50294 HHCS M6 × 45 2
45 50047 NNYL M6 10



Page 100 69ERT Series - Service & Parts Manual

December 2020Section 9 - Platform

46 43340 Inserted Pin 2
47 43341 Left Extension Rail 1
48 43299 Inserted Pin Rod 2
49 53067 SHCS M5 × 40 2
50 43298 Lock Pin 2
51 53227 HHCS M6 × 14 4

REF - Reference



Page 101 69ERT Series - Service & Parts Manual

December 2020Section 9 - Platform

Platform Locking Device Assembly

Platform Locking Device Assembly69 SeriesArt_5431
ILLUSTRATION No.

1

2

3

4

5

67

8

9

10

11

10

Item Part Number Description Qty.
1 43342 Tie Rod Weldment 1
2 50021 HHCS M10 × 55 1
3 43343 Connection Rod 1
4 50383 HHCS M10 × 70 4
5 43344 Roller Bracket 1
6 41131 Bearing 2
7 43333 Roller 1
8 43345 Pin 1
9 50049 NNYL M10 2
10 43348 Cover 3
11 43347 Handle 1



Page 102 69ERT Series - Service & Parts Manual

December 2020Section 9 - Platform

Roller Assembly

Roller Assembly69 SeriesArt_5432
ILLUSTRATION No.

2

3

4

5

6

1



Page 103 69ERT Series - Service & Parts Manual

December 2020Section 9 - Platform

Item Part Number Description Qty.
1 43349 Roller Bracket 1
2 50297 BHCS M10 × 25 2
3 43350 Washer 2
4 41131 Bearing 2
5 43351 Roller 1
6 43352 Pin 1



Page 104 69ERT Series - Service & Parts Manual

December 2020Section 9 - Platform

Platform Control and Sheet Material Tray

Platform Control and Sheet Material Tray69 SeriesArt_5443
ILLUSTRATION No.

321 4 5 6 7

812 1011

14

9

13

9



Page 105 69ERT Series - Service & Parts Manual

December 2020Section 9 - Platform

Item Part Number Description Qty.
1 53248 CARB M8 × 45 1
2 43321 Platform Control Box Mount Bracket 1
3 43548 Platform Control Box Assembly (Refer To Page 106) 1
4 42500 Locating Plate 1
5 43453 Handle 1
6 50048 NNYL M8 1
7 53231 PHMS M6 × 16 4
8 50040 HHCS M12 × 35 2
9 50050 NNYL M12 4

10 50049 NNYL M10 4
11 50002 WSHR M10 Standard Flat 4
12 50033 HHCS M10 × 25 4
13 42880 Sheet Material Tray 1
14 53247 HHCS M12 x 40 2



Page 106 69ERT Series - Service & Parts Manual

December 2020Section 9 - Platform

Platform Control Box Assembly

Platform Control Box Assembly69 SeriesArt_5433
ILLUSTRATION No.

7

1

2

3

5

6

4



Page 107 69ERT Series - Service & Parts Manual

December 2020Section 9 - Platform

Item Part Number Description Qty.
1 43353 Joystick 1
2 43525 Decal, Platform Control Panel 1
3 43355 Enclosure 1
4 41568 Alarm 1
5 43357 Main Board 1
6 43358 Cover Bottom 1
7 41157 Emergency Stop Switch 1



Page 108 69ERT Series - Service & Parts Manual

December 2020

Lower Lift Cylinder Assembly

Lower Lift Cylinder Assembly69 SeriesArt_5434
ILLUSTRATION No.

2

11

21

20

5

43

16

1

18

19

9

6

25

10

12

13

14

15

22

23

24

2

17

Lower Lift Cylinder Assembly
Section 10 - Hydraulic System



Page 109 69ERT Series - Service & Parts Manual

December 2020Section 10 - Hydraulic System

Item Part Number Description Qty.
1 43360 Lower Lift Cylinder 1
2 43361 Washer 2
3 41167 Fitting 1
4 41166 Fitting 1
5 41413 Nut 1
6 42480 Plug 2
7 -- -- --
8 -- -- --
9 43083 Straight Fitting 1

10 41363 Solenoid Valve Spool 1
11 43466 Coil - ERT Models Only 1
12 43364 Nut 1
13 50576 SHCS M4 × 12 1
14 43365 Cable Connector 1
15 43366 Emergency Down Cable Assembly 1
16 41162 Lowering Knob 1
17 53138 SHCS M6 × 16 2
18 53046 WSHR M6 Spring Washer 2
19 50000 WSHR M6 Standard Flat 2
20 41164 Valve Cover 1
21 43369 Check Valve 1
22 42821 Plug 1
23 43370 Orifice 1
24 43371 Seal Kit 1



Page 110 69ERT Series - Service & Parts Manual

December 2020Section 10 - Hydraulic System

Upper Lift Cylinder Assembly

Upper Lift Cylinder Assembly - 406969 SeriesArt_5435
ILLUSTRATION No.

9

1

12

11

10

7

9

14
4

5

6

2

3

13

8

15



Page 111 69ERT Series - Service & Parts Manual

December 2020Section 10 - Hydraulic System

Item Part Number Description Qty.
1 42795 Nut 1
2 43372 Solenoid Valve Spool 1
3 43467 Coil - ERT Models Only 1
4 43369 Check Valve 1
5 42821 Plug 1
6 43374 Orifice 1
7 41169 Relief Valve 1
8 43376 Upper Lift Cylinder 1
9 43361 Washer 2

10 41167 Fitting 1
11 41166 Fitting 1
12 41413 Nut 1
13 42480 Plug 1
14 43083 Straight Fitting 1
15 43377 Seal Kit 1



Page 112 69ERT Series - Service & Parts Manual

December 2020Section 10 - Hydraulic System

Right Oscillate Cylinder Assembly

Right Oscillate Cylinder Assembly69 SeriesArt_5437
ILLUSTRATION No.

4

6

3

5

3 12

Item Part Number Description Qty.
1 53226 CSCS M6 × 16 2
2 43382 Protect Cover 1
3 43378 Counterbalance Valve Spool 2
4 43076 Straight Fitting 2
5 43383 Right Oscillate Cylinder 1
6 43381 Seal Kit 1



Page 113 69ERT Series - Service & Parts Manual

December 2020Section 10 - Hydraulic System

Left Oscillate Cylinder Assembly

Left Oscillate Cylinder Assembly69 SeriesArt_5436
ILLUSTRATION No.

3

21

5 4 1

6

Item Part Number Description Qty.
1 43378 Counterbalance Valve Spool 2
2 43379 Left Oscillate Cylinder 1
3 43076 Straight Fitting 2
4 43380 Protect Cover 1
5 53226 CSCS M6 × 16 2
6 43381 Seal Kit 1



Page 114 69ERT Series - Service & Parts Manual

December 2020Section 10 - Hydraulic System

Steer Cylinder Assembly

Steer Cylinder Assembly69 SeriesArt_5438
ILLUSTRATION No.

3

5

4

3

1 2

6



Page 115 69ERT Series - Service & Parts Manual

December 2020Section 10 - Hydraulic System

Item Part Number Description Qty.
1 43384 Dustproof Sleeve 1
2 43385 Clamp 1
3 43076 Straight Fitting 2
4 43386 Steer Cylinder 1
5 43077 Elbow 1
6 43387 Seal Kit 1



Page 116 69ERT Series - Service & Parts Manual

December 2020Section 10 - Hydraulic System

Outrigger Cylinder Assembly (Option)

Outrigger Cylinder Assembly (Option)69 SeriesArt_5439
ILLUSTRATION No.

2

4

5

3

6

5

12

11

9

8

7

2

10

1

13



Page 117 69ERT Series - Service & Parts Manual

December 2020Section 10 - Hydraulic System

Item Part Number Description Qty.
1 43388 Outrigger Cylinder 1
2 43389 Elbow 2
3 43390 Retainer 1
4 53210 SHCS M8 × 25 4
5 53055 WSHR M8 Spring Washer 8
6 43391 Outrigger Footpad 1
7 43392 Seal Kit 1
8 43393 Pilot-Operated Check Valve 1
9 43394 Valve Body 1

10 53211 SHCS M8 × 55 4
11 43395 Solenoid Valve Spool 1
12 43468 Coil - ERT Model 1
13 42795 Nut 1



Page 118 69ERT Series - Service & Parts Manual

December 2020Section 10 - Hydraulic System

Hydraulic Hoses and Fittings-Function (3369ERT)

Hydraulic Hoses and Fittings-Function (3369ERT)69ERT SeriesArt_5493
ILLUSTRATION No.

10 V1

10 V2

L
1127

13 2113 9

6

7

23

24

18

15 2415 25

26

2628

148P   S 17 221621

1512
P      T

Right oscillate
cylinder

Lift cylinder

Left oscillate
cylinder

Steer cylinder

Hose Assembly

Adapter

Union

Return
filter

Filter

Tank

Pump

Function
manifold

10 10

20

2

1010
S1   S2

19

2010OSCL

OSCR

11L

19

2010

4 5 4 5

3

1

10V2

10V1



Page 119 69ERT Series - Service & Parts Manual

December 2020Section 10 - Hydraulic System

Item Part Number Description Qty.
1 43659 Hose Assembly 1
2 43695 Hose Assembly 1
3 43661 Hose Assembly 1
4 43662 Hose Assembly 2
5 43663 Hose Assembly 2
6 43696 Hose Assembly 1
7 43697 Hose Assembly 1
8 43698 Hose Assembly 1
9 43699 Hose Assembly 1

10 43076 Straight Fitting 10
11 43083 Straight Fitting 2
12 43267 Straight Fitting 1
13 43460 Straight Fitting 2
14 43331 Straight Fitting 1
15 43085 Straight Fitting 3
16 43451 Straight Fitting 1
17 43455 Straight Fitting 1
18 43268 Straight Fitting (Model With Outriggers) 1
19 43078 Tee Fitting 2
20 43077 Elbow 3
21 43459 Elbow 2
22 43456 Elbow 1
23 43115 Tee Fitting (Model With Outriggers) 1
24 43112 Elbow 2
25 43120 Plug 1
26 43119 Plug 2
27 42480 Plug 1
28 43124 Plug 1



Page 120 69ERT Series - Service & Parts Manual

December 2020Section 10 - Hydraulic System

Hydraulic Hoses and Fittings-Function (4069ERT)

Hydraulic Hoses and Fittings-Function (409ERT)69ERT SeriesArt_5494
ILLUSTRATION No.

30

3111

Upper lift
cylinder

L
1127

1512
P   T

L
1127

1 2

29

Return
filter

Filter

 Tank

Hose Assembly

Adapter

Union

Function
manifold

Right oscillate
cylinder

Left oscillate
cylinder

Steer cylinder

Lift
cylinder

S1 S2 19

2010OSCL

OSCR

L

19

2010

10V2

10V1

10 V1

10 V2

4 5 4 5

13 2113 9

67

23

24

18

15 2415 25

26

2628

148P    S 17 221621

3

Pump

10 10

20

1010



Page 121 69ERT Series - Service & Parts Manual

December 2020Section 10 - Hydraulic System

Item Part Number Description Qty.
1 43659 Hose Assembly 1
2 43695 Hose Assembly 1
3 43661 Hose Assembly 1
4 43662 Hose Assembly 2
5 43663 Hose Assembly 2
6 43696 Hose Assembly 1
7 43697 Hose Assembly 1
8 43698 Hose Assembly 1
9 43699 Hose Assembly 1

10 43076 Straight Fitting 10
11 43083 Straight Fitting 3
12 43267 Straight Fitting 1
13 43460 Straight Fitting 2
14 43331 Straight Fitting 1
15 43085 Straight Fitting 3
16 43451 Straight Fitting 1
17 43455 Straight Fitting 1
18 43268 Straight Fitting (Model With Outriggers) 1
19 43078 Tee Fitting 2
20 43077 Elbow 3
21 43459 Elbow 2
22 43456 Elbow 1
23 43115 Tee Fitting (Model With Outriggers) 1
24 43112 Elbow 2
25 43120 Plug 1
26 43119 Plug 2
27 42480 Plug 2
28 43124 Plug 1
29 43670 Hose Assembly 1
30 43081 Tee Fitting 1
31 43082 Elbow 1



Page 122 69ERT Series - Service & Parts Manual

December 2020Section 10 - Hydraulic System

Hydraulic Hoses and Fittings-Outrigger (Option)

Hydraulic Hoses and Fittings-Outrigger (Option)69ERT SeriesArt_5495
ILLUSTRATION No.

LF outrigger
cylinder

RF outrigger
cylinder

Clapboard

Clapboard

Function
manifold

Tank
Outrigger
manifold

99
W    S

12

13

14

5

11

10
B

10
A

10 2T101 P

13

4

11

6

14

12

137

3

14

12

13

6

8 12

13

14

5

99
W    S

8

8

8

99
W    S

8

99
W    S

8

7

10OR

RR outrigger
cylinder

LR outrigger
cylinder

Hose Assembly

Adapter

Union



Page 123 69ERT Series - Service & Parts Manual

December 2020Section 10 - Hydraulic System

Item Part Number Description Qty.
1 43700 Hose Assembly 1
2 43701 Hose Assembly 1
3 43702 Hose Assembly 1
4 43703 Hose Assembly 1
5 43674 Hose Assembly 2
6 43675 Hose Assembly 2
7 43677 Hose Assembly 2
8 43678 Hose Assembly 6
9 43389 Elbow 8

10 43083 Straight Fitting 5
11 43679 Tee Fitting 2
12 43081 Tee Fitting 4
13 43082 Elbow 5
14 43680 Straight Fitting 4



Page 124 69ERT Series - Service & Parts Manual

December 2020

Electrical Harness

Electrical Harness69ERT SeriesArt_5496a
ILLUSTRATION No.

21

20

20

19

18

18

19

20

20

24

19

23

23

19

22

25

18 18

911

10

11

10

1213

14

16

15

17

Tilt Sensor

Horn

Alarm

Limit Switch
(Lift UP)

Limit Switch
(Lift Down)

Coil
(LF Outrigger)

Coil
(RF Outrigger)

Coil
(LR Outrigger)

Coil
(RR Outrigger)

Limit Switch
(Lift Down)

Limit Switch
(LF Outrigger)

Limit Switch
(RF Outrigger)

Limit Switch
(RR Outrigger)

Limit Switch
(LR Outrigger)

Limit Switch
(RR Oscillate)

Limit Switch
(RR Oscillate)

Limit Switch
(LR Oscillate)

Limit Switch
(LR Oscillate)

Motor
Controller

Power
Switch

Battery

Charger

Motor Motor

Motor
Controller

Fuse 350A

Contactor

DC Power
Supply

Motor

Electrical Harness
Section 11 - Electrical System



Page 125 69ERT Series - Service & Parts Manual

December 2020Section 11 - Electrical System

Electrical Harness69ERT SeriesArt_5496b
ILLUSTRATION No.

8

30

31

32

33

6

27

28

29

29

26

4

3

26

1

2

5

7

Ground Control Box
Assembly

Beacon

Platform Control
Box Assembly

Pressure
Sensor

Angle
Sensor

Coil
(Lowering)

Function
Manifold

Outrigger
Manifold

Pressure
Switch

Coil
(Lowering)

Beacon

34

34

34

35

36



Page 126 69ERT Series - Service & Parts Manual

December 2020Section 11 - Electrical System

Item Part Number Description Qty.
1 43704 Ground Control Box Harness 1
2 43705 Transit Harness 1
3 43682 Outrigger Harness 3 1
4 43685 Outrigger Harness 2 1
5 43683 Outrigger Harness 1 1
6 43706 EV Harness 1
7 43707 Motor Controller Harness 1
8 REF Ground Control Box Assembly (Refer To Page 60) 1
9 REF Motor (Refer To Page 64) 1

10 REF Motor Controller (Refer To Page 74) 2
11 REF Motor (Refer To Page 44, 46) 2
12 REF DC Power Supply (Refer To Page 72) 1
13 REF Battery (Refer To Page 72) 8
14 REF Charger (Refer To Page 72) 1
15 REF DC Contactor (Refer To Page 74) 1
16 REF Power Switch (Refer To Page 72) 1
17 REF 350A Fuse Assembly (Refer To Page 74) 1
18 REF Coil (Outrigger) (Refer To Page 116) 4
19 REF Limit Switch (Outrigger) (Refer To Page 78) 4
20 REF Limit Switch (Oscillate) (Refer To Page 44, 46) 4
21 REF Horn (Refer To Page 82) 1
22 REF Alarm (Refer To Page 82) 1
23 REF Limit Switch (Lift Down) (Refer To Page 84) 2
24 REF Limit Switch (Lift Up) (Refer To Page 80) 1
25 REF Tilt Sensor (Refer To Page 82) 1
26 REF Beacon (Refer To Page 52, 72) 2
27 -- -- --
28 -- -- --
29 REF Coil (Lowering) (Refer To Page 108, 110) 2
30 REF Platform Control Box Assembly (Refer To Page 104) 1
31 REF Function Manifold (Refer To Page 56) 1
32 REF Outrigger Manifold (Refer To Page 58) 1
33 REF Pressure Switch (Refer To Page 54) 1

34
44487 Harness, Sensors, 3369RT/ERT 1
44488 Harness, Sensors, 4069RT/ERT 1

35 41152 Coil Cord 1

36
44486 Harness, Comm Cable 3369RT/ERT 1
44021 Harness, Comm Cable 4069ERT 1

-- 44025 Harness, Lowering Valves 4069ERT 1

REF - Reference



Page 127 69ERT Series - Service & Parts Manual

December 2020Section 11 - Electrical System

Power to Platform

Power to Platform69 SeriesArt_5492
ILLUSTRATION No.

1

2

4

5



Page 128 69ERT Series - Service & Parts Manual

December 2020Section 11 - Electrical System

Item Part Number Description Qty.
1 43690 AC Plug 1
2 43691 Circuit Breaker (Option) 1

4
43692 Wire Cable, Platform AC Power (3369RT) 1
43693 Wire Cable, Platform AC Power (4069RT) 1

5 43694 AC Socket 1



Page 129 69ERT Series - Service & Parts Manual

December 2020

ERT Machine Decals

10

8

14

1

1

5 7

12

25*

12

9

4

21

21

2

26

6 22 23

2

3

3

3

311
11

13

13 15

16

24

17
18

19

19

20

Inside hood

Inside hood

*On Material Rack

Section 12 - Decals

ERT Machine Decals



Page 130 69ERT Series - Service & Parts Manual

December 2020Section 12 - Decals

92416
Qty - 1

7155
Qty - 1

8911
Qty - 1

91553
Qty - 1

9052
Qty - 1

91973
Qty - 4

90722
Qty - 1

90725
Qty - 2

91850
Qty - 4

90751
Qty - 1

94872
Qty - 2

90721
Qty - 1

6873
Qty - 1

90732
Qty - 2

90719
Qty - 1

43525
Qty - 1

3369ERT (Only)
94868
Qty - 2

4069ERT (Only)
94870
Qty - 2

3369ERT (Only)
94856
Qty - 4

1

5 9

13

17

21 22 23

24 25 26

2

6

10

14 18

3

7

11

15

19

4

8

12

16

20

9910
Qty - 4

94120
Qty - 2

94528
Qty - 2

94899
Qty - 1

UHMV Strip
3” x 1/8” (80mm x 3mm)

Length 9 ft (2.8m)

91744
Qty - 1

90750
Qty - 1

4069ERT (Only)
93052
Qty - 4

8779
Qty - 2

43524
Qty - 1

43102
Qty - 1



Page 131 69ERT Series - Service & Parts Manual

December 2020Section 12 - Decals

Item Part Number Description Qty.
1 91850 Decal, Caution Triangle Overhead Clearance 4
2 90732 Decal, Warning No Powerwash 2

3
94856 Decal, 3369ERT 4
93052 Decal, 4069ERT 4

4 91553 Decal, Serial Plate, ANSI Slab 1
5 90725 Decal, Tire Replacement 2
6 6873 Decal, Hydraulic Oil 1
7 9052 Decal, Main Lockout Switch 1
8 90751 Decal, Power To Platform 1
9 90719 Decal, MEC Oval 1

10 92416 Decal, Website 1
11 91973 Decal, Tie Down 4
12 94872 Decal, Warning, Sheet Material Rack 300 LBS 2

13
94868 Decal, 1000 LBS Capacity - 3369 Models 2
94870 Decal, 800 LBS Capacity - 4069 Models 2

14 8911 Decal, Manuals Inside Icon 1
15 90722 Decal, Warning Panel 1
16 90721 Decal, Danger Tip Over 1
17 43525 Platform Control Panel (69ERT) 1
18 7155 Decal, Locate Control Box Here 1
19 9910 Decal Hand Crush Hazard 4
20 90750 Decal, Battery Charger 1
21 8779 Decal, Warning Battery Explosive 2
22 43524 Ground Control Panel (69ERT) 1
23 43102 Decal, Key Switch Panel 1

24
94120 Decal, Drive/Lift Side for Slabs (Black) 2
94528 Decal, Drive/Lift Side for Slabs (Gray) 2

25 94899 UHMW Strip 3” x 1/8” (80mm x 3mm), length 9 ft (2.8m) 1
26 91744 Battery Indicator 48V 1



Page 132 69ERT Series - Service & Parts Manual

December 2020

Notes



Page 133 69ERT Series - Service & Parts Manual

December 2020

Notes



MEC Parts Order Form

Please fill out completely

Date:

Account:

Bill to:

Ordered By:

Your Fax No.:

Ship to:

Purchase Order Number Ship VIA
** All orders MUST have a Purchase Order Number **Fed Ex shipments require Fed Ex account number

Part Number Description Quantity Price

All back-ordered parts will be shipped when available via the same ship method as original order 
unless noted below:

Ship complete order only - No Backorders
Ship all available parts and contact customer on disposition of back-ordered parts
Other (Please specify)

Phone: 559-842-1523
Fax: 559-400-6723
Email: Parts@mecawp.com



Limited Owner Warranty
MEC Aerial Platform Sales Corp. warrants its equipment to the original purchaser 
against defects in material and/or workmanship under normal use and service for one 
(1) year from date of registered sale or date the unit left the factory if not registered. 
MEC Aerial Platform Sales Corp. further warrants the structural weldments of the main 
frame and scissor arms to be free from defects in material or workmanship for five 
(5) years from date of registered sale or date unit left the factory if not registered. 
Excluded from such warranty is the battery(s) which carries a ninety (90) day warranty 
from described purchase date. Warranty claims within such warranty period shall 
be limited to repair or replacement, MEC Aerial Platform Sales Corp’s option, of the 
defective part in question and labor to perform the necessary repair or replacement 
based on MEC Aerial Platform Sales Corp’s then current flat rate, provided the 
defective part in question is shipped prepaid to MEC Aerial Platform Sales Corp. 
and is found upon inspection by MEC Aerial Platform Sales Corp. to be defective in 
material and/or workmanship. MEC Aerial Platform Sales Corp. shall not be liable 
for any consequential, incidental or contingent damages whatsoever. Use of other 
than factory authorized parts; misuse, improper maintenance, or modification of the 
equipment voids this warranty. The foregoing warranty is exclusive and in lieu of all other 
warranties, express or implied. All such other warranties, including implied warranties 
of merchantability and of fitness for a particular purpose, are hereby excluded. No 
Dealer, Sales Representative, or other person purporting to act on behalf of MEC 
Aerial Platform Sales Corp. is authorized to alter the terms of this warranty, or in any 
manner assume on behalf of MEC Aerial Platform Sales Corp. any liability or obligation 
which exceeds MEC Aerial Platform Sales Corp’s obligations under this warranty.



1401 S. Madera Avenue, Kerman, CA 93630 USA
Toll Free: 1 - 877 - 632 - 5438
Phone: 1 - 559 - 842 - 1500
Fax: 1 - 559 - 842 - 1520
info@MECawp.com
www.MECawp.com

MEC Aerial Work Platforms


	Front Cover
	Table of Contents
	Chapter 1 - Service
	Service Introduction
	Section 1 - MEC Operator Policy
	MEC Operator Policy

	Section 2 - Safety Symbols & General Safety Tips
	Safety Symbols & General Safety Tips

	Section 3 - Specifications
	3369 Specifications
	4069 Specifications

	Section 4 - Troubleshooting
	69ERT Fault Codes

	Section 5 - Maintenance
	Maintenance
	Pre-Delivery Preparation Report
	Maintenance Inspection Report
	Checklist A Procedures
	Checklist B Procedures
	Checklist C Procedures
	Checklist D Procedures
	Checklist E Procedure

	Section 6 - Schematics
	69ERT Models - Electrical Manifold
	69ERT Electrical Schematic
	69ERT Hydraulic Schematic


	Chapter 2 - Parts
	Parts Introduction
	Section 7 - Chassis
	Steer Axle Assembly Installation
	Steer Axle Assembly
	Rear Axle Assembly Installation
	Right Rear Wheel Assembly
	Left Rear Wheel Assembly
	Hydraulic Module Installation
	Hydraulic Module Door Installation
	Hydraulic Module Assembly
	Function Manifold Assembly
	Function Manifold - ERT Models
	Outrigger Manifold Assembly
	Ground Control Box Assembly
	Hydraulic Tank Assembly
	Pump Assembly
	Filter Assembly
	Battery Module Installation
	Battery Module Door Installation
	Battery Module Assembly
	Motor Controller Assembly
	Outriggers and Ladder Installation
	Outrigger Assembly (Option)
	Chassis Accessory Installation
	Electrical Accessory Assembly

	Section 8 - Scissor
	Scissor Assembly - 3369
	Scissor Assembly - 4069
	Slider Assembly
	Hose Clamp Assembly
	Hose Clamp Assembly - 4069

	Section 9 - Platform
	Main Platform Assembly
	Support Roller Assembly
	Side Roller Assembly
	Platform Extension Assembly
	Platform Locking Device Assembly
	Roller Assembly
	Platform Control and Sheet Material Tray
	Platform Control Box Assembly

	Section 10 - Hydraulic System
	Lower Lift Cylinder Assembly
	Upper Lift Cylinder Assembly
	Right Oscillate Cylinder Assembly
	Left Oscillate Cylinder Assembly
	Steer Cylinder Assembly
	Outrigger Cylinder Assembly (Option)
	Hydraulic Hoses and Fittings-Function (3369ERT)
	Hydraulic Hoses and Fittings-Function (4069ERT)
	Hydraulic Hoses and Fittings-Outrigger (Option)

	Section 11 - Electrical System
	Electrical Harness
	Power to Platform

	Section 12 - Decals
	ERT Machine Decals


	Service Parts Order Form
	Limited Owner Warranty
	Back Cover

